



Test Certificate

PENN ELCOM LIMITED
3 ARMSTRONG ROAD
WASHINGTON
DISTRICT 2
TYNE & WEAR
NE37 1LH
Attn: MR A.NEVE.

REF No T 703868 : Issue 1
Page 1 of 1
Ord No 47808
Date Tested 19/10/17
Date Reported 19/10/17

- Item - Item - REF:1 OFF H1435/ H1460.
PLACED HORIZONTAL WITH VERTICAL LOAD APPLIED TO HANDLE
- Specification - PRODUCT SPECIFICATION NOT APPLICABLE

Load Test - CLIENT REQUIREMENT			
	Position	Details	Comments
001:Failure Load	HORIZONTAL	H1435	See Below
002:Failure Load	HORIZONTAL	H1460	See Below
Item 001: THE PLYWOOD COLLAPSED AT 20.3KN WITH SLIGHT BUCKLING TO THE CATCHPLATE			
Item 002: THE PLYWOOD COLLAPSED AT 16.4KN WITH SLIGHT BUCKLING TO THE CATCHPLATE			

Certificate Comments

LOADS 16.4KN = 1671 lbs = 758KG
20.3KN = 2069 lbs = 938.5KG

SWL = 500KG = 227lbs

Tested by J.LACK Date Tested & Reported 16/11/98

THIS CERTIFICATE SUPERSEDES 'BOYCOTE CERTIFICATE T807348'
DUE TO AN AMENDMENT TO A TYPOGRAPHICAL ERROR IN THE REPORTING VALUES
----- End of Text -----

Tested by EXOVA TEESSIDE

Jon Skjelhaug
Production Engineer
For and on authority of
Exova (UK) Ltd